



Fuel Pump

* no illustrated

Item	Description	NO.
1*	Fuel Pump complete	8.00.00
2*	Fuel Pump Drive Assembly	8.10.00
3	gear with shaft and ball	8.10.01
(71a)	ball	8.17.06
4	needle bearing bushing	8.10.04
5	bearing needle	8.10.07
6	bearing plate	8.10.08
7	housing gasket	8.10.09
8	fuel pump cam	8.10.10
9	tab washer	8.10.11
10	cam nut	8.10.12
12	fuel pump housing with cylindrical pin item23	8.11.01
13	cylindrical pin	8.11.07
14	screw plug	3.11.07
15	gasket ring	3.11.08
16	check plate	8.11.10
17	hexagon screw M 8X 20	1.11.03
18	lock washer	8.11.12
19	radial seal ring A 20 X 35	8.11.13
20	guard ring	8.11.14
21	cylindrical screw	8.11.15
22	gasket	8.11.16
23	cylindrical pin	4.14.09
26	stroke indicatior	8.12.01
27	taper pin	8.12.02
28	stroke indicator scale	8.12.03
29	roundheaded screw	8.12.04
30	disk	8.12.05
31*	Roller Lever complete	8.13.00
32	roller lever	8.13.01
33	roller lever bushing	8.13.02
35	lever knob	8.13.05
36	cam roller	8.13.06
37	roller pin	8.13.07
(5)	bearing needle	8.10.07
38	lock ring 12 X 1	8.13.09
39	washer	8.13.10



Fuel Pump

* no illustrated

Description	NO.
Fuel Pump complete	8.00.00
hreaded pin with locking wire	8.13.15
oller lever pin	8.13.03
cover plate	8.13.12
oundheaded screw	8.13.13
washer	8.13.14
Priming Pump Arragement	8.14.00
pawl shaft with lever and ball knob item 46a	8.14.01
oall knob	8.14.10
hreaded gland	8.14.02
gland ring	8.14.03
gland packing	8.14.04
pawl	8.14.05
set screw	8.14.06
screw plug	8.14.07
gasket ring	3.11.03
oump head with cylindrical pin item 63a	8.15.01
spacing shim	8.15.02
gasket	8.15.03
stud bolt M 12 X 40	7.10.12
nexagon nut M 12	1.10.05
ension pin 5 X 36	8.15.07
regulation pinion	8.16.01
uel pump element with items 66 and 63a	8.16.03
ower spring retainer	8.16.04
uel pump spring	8.16.05
cylindrical pin	8.16.06
upper spring retainer	8.16.07
gasket ring	8.16.08
pressure for 8.16.03	8.16.10
uel pump check valve complete	8.17.01
gasket ring	8.17.02
pressure ring	8.17.03
pressure nut	8.17.04
spring for 8.17.01	8.17.05
pall	8.17.06
snap ring for 8.17.01	8.17.07
Fuel Pump Regulator complete	8.20.20
regulator body	8.20.21
regulator spindle	8.20.22



Fuel Pump

* no illustrated

Item	Description		NO.
1*	Fuel Pump complete		8.00.00
76	jacket		8.20.23
77	piston		8.20.24
78	set pin		8.20.25
79	counter nut		8.20.05
80	guide screw		8.20.06
81	nut		8.20.07
82	rachet pin guide bush		8.20.10
83	ratchet pin		8.20.11
84	spring		8.20.12
85	knurled nut M 4		8.20.13
86	slide plate		8.20.14
87	hexagon screw M5 X 10		8.20.15
88	lock washer		8.20.16
90	cut off lin, complete with connection piece item 91		8.21.00
91*	ring nipple		13.11.17
92	hollow screw M 8		13.11.19
93	gasket ring		5.11.03
94	cap nut M 12		1.10.21
95	gasket ring		1.11.05
96	hollow screw		14.70.39
(58)	hexagon nut M 12		1.10.05
97	lubricating oil pipe	see 13.00.00	
98	cut off line	see 22.27.00	

